DUCAR

Equipment parts manual

Model : DUELT 24
Lawn tractor

Picture may not reflect the exact model



138

82¢4)
139
223
202 37¢5)
=
[ - <
3
128 4
55062 67(2) S
129 225(2) &
130
= 140¢2> 7
141 () & y
- 142¢2) a "
- © 1 143 .
144 ; :
133 l e 76 { 149 .
134 A T
135¢4) ;‘f"’;f‘ - ‘ @
[, W ) 692> *
1369 L/:] N gl = 68(2)
137 LA 41¢2)
=y &l 150¢2)
A t_; 3504 151
v 152
ngx 153
2
1142 154
226
1t 155¢4)
53 v
120 116 3 1622
122> 117 R
121 118
156 Mq‘
53
53 k)
122 L
104 123
12¢2> 124 :
105 152 172¢2)
p
107
108 7 175¢2>
109 : 176¢2)s
177
~ 178
1102 B 179
111¢2) (&~ ; 180
112¢3 ol P 145
13 S fé’é 1832 194¢2)
ST P 184(2> Ji
- 913 153¢4) <%
ffﬁ i AN
80
85¢2) o
100 a1
101 79
102 82
103 62
217 (@ 23
85
PR ‘
69 o 1
68 g
62 =
70 ﬁ_é
712> L
-
228 ]
72023 §
73 =
74 =
B
75 .
2
76 - =

77

e
- 10

) 112)

e 122
L 13¢2)
‘f;f?Ay_ 14

7 \ 15
16(6)
) 17
18
4 19(2)
§ A 20
L
e
ER
23(8)
24(2)
25
26
27
28
23¢4)
227
29 |
. i
195¢2) i
196 EU5<E)i
197¢2) i -
e 22 -
312 i
199 206¢4) =
200 207¢2)
201E) 20843
202 212
503 195¢4> 515
204 44(2) 214
53
209
210 S
211 .
94 .
183 Wy 4
e

7
58 4904)

60¢6)
219
62
37
63
221

64(2)
65(2)
66

67 (4)
68 ()
6£9(4)

-

31
32
33
34
35
36
92

38
39
37
2040
34¢4)
402
412>

w4202



No. Part number Description Qty
1 DUP830036 COVER PLATE 1
2 | DUP92339 NUT(M8) 14
3 | DUP831022 FLAT WASHER (®8x®50x3) 1
4 |DUP830032 STEERING WHEEL ASSEMBLY 1
5 | DUP830033 STEERING WHEEL BASE 1
6 | DUP606385 FLAT WASHER (¢p30*¢@18*3) 2
7 | DUP830034 DECORATIVE CYLINDER CUSHION BLOCK 1
8 | DUP830116 DECORATIVE CYLINDER 1
9 DUP91129 BOLT(8x5mm_M6x35mm) 2
10 [DUP831210 BRACKET 1
11 | DUP90060 NUT(M®6) 15
12 | DUP91309 BOLT(M6*30) 2
13 | DUP91130 BOLT(8X5mm_M6x20mm) 2
14 |(DUP830114-175 Grass box cover 1
15 | DUP831212 BRACKET 1
16 |[DUP91137 BOLT(M6x35) 6
17 [ DUP831209 BRACKET 1
18 [DUP831211 BRACKET 2
19 | DUP831160 BRACKET 1

20 | DUP830144-015 STRAW COLLECTING BAG 1

21 | DUP91825 SCREW(M5x12) 4

22 | DUP831156 CLIPS 1

23 | DUP92014 BOLT4.2x13 14

24 | DUP831157 POTHOOK 2

25 | DUP831155 BRACKET 1

26 | DUP830191 SWITCH 1

27 | DUP831158 FIXED PLATE 1

28 | DUP831148 BELT HOUSING 1

29 | DUP831195 INHAUL CABLE 1

30 |DUP830175-175 SEAT ASSEMBLY 1

31 | DUP830119-175 GRIP 3

32 |DUP831170 GEAR LEVER 1

33 | DUP91347 BOLT (M8*30) 3
34 | DUP94345 FLAT WASHER (8.4mmx16mmx1.5mm) 14
35 [DUP831154 FIXED BLOCK 1

36 |DUP831188 TORSION SPRING 1

37 | DUP90059 NUT(M8) 17

38 |DUP91174 BOLT(M10x85) 1

39 | DUP830135 BUSHING 1

40 | DUP830122 WHEEL 2

41 | DUP92304 FLAT WASHER (@8x @28x2) 4




No. Part number Description Qty
42 |DUP91128 BOLT(5_16_24UNF_2B_20mm) 2
43 | DUP94349 COLLAR 1
44 | DUP91126 BOLT(5_16_18UNCx18mm) 3
45 |DUP831141 BRACKET 1
46 |DUP94292 FLAT WASHER (©16.1x®29x0.5 ) 1
47 |DUP831139 PULLEY 1
48 |DUP831177 TRANSMISSION ASSEMBLY 1
49 |[DUP91124 BOLT(M8x100) 4
50 [DUP831208 BRACKET 1
51 [DUP91370 BOLT(M6*16) 2
52 [DUP831183 HANGERS 1
53 [DUP831204 WHEEL PIN 10
54 [DUP831181 HANGERS 1
55 | DUP91122 BOLT(8X5mm_M6x10mm) 9
56 |[DUP830197 BAFFLE 1
57 |DUP94072 SEALING RING 1
58 |[DUP601073 WASHING NOZZLE 1
59 [DUP90003 NUT(M14%1.5) 1
60 |[DUP91977 BOLT(M8*18) 6
61 |DUP830133 BUSHING 1
62 | DUP94342 FLAT WASHER (8.4mmx30mmx3mm) 3
63 [DUP830124 BELT(900) 1
64 |[DUP94511 COLLAR 2
65 |[DUP94343 FLAT WASHER (30x47x2) 2
66 |[DUP831172 PILLOW BLOCK BEARING 1
67 |DUP94057 FLAT WASHER (08.4*20%*2) 6
68 | DUP92306 SPRING WASHER(@8) 19
69 |[DUP91346 BOLT(M8*25) 8
70 | DUP831138 PULLEY 1
71 | DUP831197 GEAR LEVER 2
72 | DUP93061 BEARING 2
73 | DUP831137 CONNECTING SHAFT 1
74 | DUP602057 BLADE ADAPTER 1
75 | DUP831142 BLADE 1
76 | DUP92354 FLAT WASHER (935x10.5%2.5) 2
77 | DUP91221 BOLT(BS1768 3/8-24UNF*38) 2
78 | DUP831193 TENSION SPRING 1
79 | DUP831182 HANGERS 1
80 |DUP91323 BOLT(M5*16) 2
81 |[DUP831151 SHATE BRAKE 1
82 |[DUP91359 BOLT(M8*60) 5




No. Part number Description Qty
83 | DUP831150 TENSION WHEEL ASSEMBLY 1
84 |[DUP831198 GEAR LEVER 3
85 | DUP90127 NUT(M5) 8
86 |DUP831127 RACK 1
87 | DUP831162 LOWER DIRECTION BAR COMBINATION 1
88 | DUP831126 BRACKET 1
89 | DUP94340 FLAT WASHER (10mmxDIAMETER30mmx3mm) 1
90 |DUP830128 BUSHING 1
91 | DUP91345 BOLT(M8*20) 8
92 | DUP90057 NUT(M10x1.5) 2
93 | DUP91348 BOLT(M8%*35) 4
94 | DUP830203 CONNECTOR 3
95 | DUP831178 SCREW 2
96 | DUP90122 NUT(M8) 2
97 | DUP830176 CONNECTOR 2
98 | DUP830130 BUSHING 4
99 | DUP90123 NUT(M8) 2
100 | DUP831180 TORSION SPRING 1
101 | DUP830109 SIDE COVER PLATE ASSEMBLY 1
102 | DUP831179 SIDE COVER PLATE AXLE 1
103 [DUP831131 BRACKET 1
104 | DUP830108 AIRFLUE 1
105 | DUP90118 NUT 1
106 | DUP830101 TENSILE RUBBER BLOCK 1
107 | DUP90117 NUT 1
108 | DUP830110 SIDE DISCHARGE CHUTE 1
109 | DUP830107 AIR DUCT 1
110 [DUP830040 TENSILE RUBBER BLOCK 2
111 | DUP94341 FLAT WASHER (6.2x16x1) 2
112 | DUP92308 SCREW(M5X16) 6
113 | DUP831028 HOOK SPRING 2
114 | DUP90010 NUT(M6) 2
115 | DUP831206 COMPRESSED SPRING 1
116 | DUP830189 CONNECTOR 1
117 |DUP831164 PULL ROD 1
118 | DUP831194 INHAUL CABLE 1
119 | DUP831196 AXOSTYLUS 1
120 | DUP830026 PEDAL SLEEVE 1
121 | DUP831136 BRAKE ROD 1
122 | DUP94287 FLAT WASHER (@ 14*(28*2) 1
123 |DUP91123 BOLT(10x95_M6x15) 1




No. Part number Description Qty
124 [DUP831190 TENSION SPRING 1
125 | DUP831132 LATCH 1
126 | DUP831133 FIXED BLOCK 1
127 | DUP831184 TORSION SPRING 1
128 | DUP830115 WATER CUP HOLDER 1
129 | DUP830113 DECORATING PARTS 1
130 | DUP830194 SWITCH 1
131 | DUP830196 ELECTRIC DOOR LOCK 1
132 | DUP93101 PIN SHAFT 1
133 | DUP831185 TORSION SPRING 1
134 | DUP830118 BATTERY COVER 1
135 | DUP92197 SCREW(ST3.5%13) 8
136 |DUP91121 BOLT(DIAMETER8x14mm_M6x10mm) 9
137 |DUP830112-127 DECORATING PARTS 1
138 | DUP251002250023 ([DV225 1
139 | DUP831144 FIXED SEAT 1
140 | DUP831207 COMPRESSED SPRING 2
141 | DUP831173 SHAFT SLEEVE 2
142 | DUP99106 SPILT WASHER 2
143 | DUP830123 BELT(800) 1
144 [DUP831140 CAPSTAN 1
145 | DUP94041 FLAT WASHER 7
146 | DUP831192 TENSION SPRING 1
147 | DUP830132 BUSHING 1
148 | DUP831149 TENSION WHEEL ASSEMBLY 1
149 | DUP91351 BOLT(M8%*45) 1
150 | DUP831050 SPRING 2
151 [DUP831161 UI[ER DIRECTION BAR COMBINATION 1
152 | DUP831024 BOLT(M8x36) 1
153 | DUP830024 AXLE SLEEVE 5
154 | DUP831146 GERA PLATE 1
155 | DUP91343 BOLT 4
156 | DUP94024 FLAT WASHER (06.6x12x1.6) 2
157 | DUP831189 TENSION SPRING 1
158 [DUP831159 TABLETTING 2
159 | DUP92190 BOLT(M5x16) 4
160 | DUP830120 SEALING RING 1
161 | DUP831166 GEAR LEVER 1
162 | DUP91366 BOLT(M6*18) 2
163 | DUP831134 ARM 1
164 |DUP831135 PEDAL 1




No. Part number Description Qty
165 | DUP91805 BOLT(M3*8) 1
166 |DUP605071-175 SPEED GRIP 1
167 | DUP831174 HANDLE 1
168 | DUP831199 INHAUL CABLE 1
169 | DUP830190 SWITCH 1
170 | DUP831122 FRAME 1
171 [DUP91325 BOLT(M6%*12) 4
172 |DUP831147 FIXED SEAT 2
173 | DUP830195 LAMP ASSEMBLY 2
174 | DUP92324 WHEEL PIN 4
175 | DUP92323 NUT(M14) 2
176 | DUP830121 WHEEL 2
177 | DUP831128 BRACKET 1
178 |DUP831129 BRACKET 1
179 |DUP830129 BUSHING 1
180 | DUP91420 BOLT(M8*55) 2
181 | DUP831163 LINK ROD 1
182 | DUP831130 BRACKET 1
183 | DUP91961 BOLT(M8%*30) 6
184 | DUP92299 FLAT WASHER (@16x@30x3) 3
185 | DUP831168 LINK ROD 1
186 | DUP831186 TORSION SPRING 1
187 | DUP831167 GEAR LEVER 1
188 | DUP92341 FLAT WASHER 13*20%0.3 2
189 [DUP91125 BOLT(DIAMETERTOmmMx8.3mm_M8x28mm) 1
190 | DUP93102 PIN SHAFT 1
191 | DUP830134 BUSHING 1
192 [DUP831153 FIXED BLOCK 1
193 | DUP831201 FIXED SEAT 1
194 | DUP90124 NUT(M10) 2
195 | DUP831205 NUT(M3) 6
196 | DUP830192 SWITCH 1
197 | DUP92355 SCREW(M3*28) 2
198 | DUP831145 GERA PLATE 1
199 |DUP831169 GEAR LEVER 1
200 |DUP831152 BRACKET 1
201 | DUP90125 NUT(M12) 2
202 | DUP94306 SPRING WASHER(p12) 1
203 | DUP831200 SHAFT SLEEVE 1
204 |DUP831187 TORSION SPRING 1
205 |DUP831049 BOLT(M8%21) 2




No. Part number Description Qty
206 | DUP92400 SCREW(M3x18) 4
207 | DUP830193 SWITCH 2
208 |DUP830111 SWITCH BASE 2
209 |DUP831171 LINKROD 1
210 |DUP831202 Shift plate 1
211 | DUP90011 NUT(M8) 5
212 | DUP91127 BOLT(BS1768_1/4-28UNF-2Bx18) 1
213 | DUP94205 SPRING WASHER(¢p6) 1
214 | DUP94346 FLAT WASHER (6.5mmx24mmx3mm) 1
215 | DUP605305 BRACKET 1
216 |DUP250120020134 |SH BATTERY PACK 1
217 | DUP91368 BOLT(M6%*10) 2
218 |DUP830117 BATTERY COVER 1
219 | DUP831123-175 CUTTER HEAD ASSEMBLY 1
220 | DUP599601 CLIP 1
221 | DUP96522 FLAT KEY 1
222 | DUP830143 HARNESS 1
223 | DUP830148 HARNESS 1
224 | DUP94348 FLAT WASHER (10.3mmx20mmx2mm) 1
225 |DUP830213 FLAT WASHER (8.2mmx24mmx3mm) 2
226 |DUP830212 BLOCK GINE 180mm 1
227 | DUP830211-052 DANM-BOARD 1
228 | DUP830168 HANDLE BUSHING 1




